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NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FROM ~ uP TO SERIAL NO.| REMARKS
1 3663 6101 000|A4IL9—7 COOLER 1
2 |K110 0108 016|Fik L+ BOLT 10 |[M8Xx 16 ~NO.6230187
2 |K110 0108 016|Fik L+ BOLT 8 |M8Xx16 A [NO.6230188~
3 0350 0140 822|PW WASHER 2 |8x22x1.6
4 |3678 6105 00077y BRACKET 1 ~NO.6230034
4 [3678 6105 001|7°54 vk BRACKET 1 D [N0.6230035~
5 |K700 0106 012|Fik L+ BOLT 6 |M6Xx12
6 |3663 6103 000|74V74)L% FILTER 1 ~NO0.6230034
6 |3678 6107 000|74v74% FILTER 1 D |NO.6230035~

6-1 | 3661 6036 300]|IL AUk ELEMENT 1 ~NO0.6230034

6-1 | 3678 6107 100|h—F)y ASSY ELEMENT 1 ]49097-1001A D [N0.6230035~
7 |F301 0110 000]+vyh NUT 1 [M10 D |NO.6230093~
8 |3663 6108 000|avrA—)LN LT VALVE 1 ~NO.6230092
8 3678 6111 000|n\IL7" VALVE 1 D |N0.6230093~N0.6230101
8 |3678 6112 000|\ N7 (YY—7F 1) VALVE 1 D |N0.6230102~N0.6230103
8 3678 6111 000\ IV7° VALVE 1 D |N0.6230104~N0.6230105 |;¥ 1)
8 3678 6112 000\ V7' ()W) =25 14) VALVE 1 D |NO.6230106~
9 [A544 0710 030]F+y7 21—k Ik BOLT 3 |M10x 30 ~NO0.6230092
9 [A544 0710 030]|%+vy7° 29 a—FK I BOLT 4 |M10Xx 30 D |NO.6230093~
10 5229 6041 000~ V7" VALVE 1
11 |K710 0108 012]|Fi’ bk BOLT 2 |M8x12
13 |7802 000A 000]2Yv%" CYLINDER 1 |1 B ~NO.6230101
13 |3678 6133 000]2Yv%” CYLINDER 1 |2 B D |NO.6230102~
14 |3663 6121 000]E"Y PIN 1 |20 ~N0.6230101
14 3678 6135 000]t’y PIN 1 |25 D |NO.6230102~
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NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P [FROM ~ uP TO SERIAL NO.| REMARKS
15 |K710 0108 020|Fi'ILb BOLT 1 |M8x20 ~NO0.6230187

15 |K710 0108 020|Fi'ILb BOLT 3 [M8x20 A |NO.6230188~

16 |3519 6115 000|+7+ SHAFT 1 |20 ~NO0.6230101

16 |3678 6138 000|+7t SHAFT 1 |25 D |NO.6230102~

17 10350 0162 034|PW WASHER 2 [20x34x3.2 ~NO0.6230101

17 10350 0162 544|PW WASHER 2 |25x44x3.2 D |NO.6230102~

18 | 0740 0002 000|C'Jvy RING 2 |S20 ~NO0.6230101

18 | 0740 0002 500|C'Jv¥ RING 2 |S25 D |NO.6230102~

19 [3663 6131 000]¥)u4 CYLINDER 2 ~NO0.6230109

19 [3678 6131 000]¥)u% CYLINDER 2 D |NO.6230110~

19-1]3663 9993 000|t"vtyb PIN set 2 D |~NO0.6230109

20 [3663 6135 000{t™ PIN 2

21 | 0350 0161 838|PW WASHER 2 [18x38x3.2

22 |0520 0132 035|7Y)t"y PIN SPLIT 2 [3.2x35 ~NO0.6230109

22 [0520 0132 035|7Y)t"y PIN SPLIT 4 13.2%35 D |NO.6230110~

23 [3647 5271 000N (OybFIyHA'Y VALVE 1 ~NO0.6230015

23 [3677 6379 000|n'ILT7" VALVE 1 C |NO.6230016~

24 |H242 0104 045|F7A'tLAB SCREW 4 M4 x45 ~NO0.6230015

24 K814 0108 050{F# Vb BOLT 3 [M8x50 C |NO.6230016~

26 [3678 6141 000|L'— LEVER 1 ~NO0.6230092

26 [3678 6115 000|L,'— LEVER 1 D |NO.6230093~

27 [3678 6145 000|L,'— LEVER 1 ~NO0.6230092

27 [3678 6121 000|L'— LEVER 1 D |NO.6230093~

29 [3678 6125 000{7°L—F PLATE 2 D |NO.6230093~

30 |0523 0106 000J2 47ty PIN SNAP 4 |6 A |NO.6230188~
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NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P |FROM ~ UP TO SERIAL NO.| REMARKS
34 ]3663 6151 000| &by~ STOPPER 1

35 | 3678 6151 500|Abyn’— STOPPER 1 A |NO.6230188~

36 | F301 0108 000|F}yh NUT 2 |M8

38 | 0691 0010 253|5")y7’ GRIP 1

39 0691 0010 251|5")y7’ GRIP 1

40 | 3678 6152 000|7°L—F PLATE 1 D [NO.6230035~

41 3678 6153 000| Ak VY” SPONGE 2 D [NO.6230035~

42 13678 6154 000|AH'vY" SPONGE 1 D [NO.6230035~

43 13678 6155 000t PIN 2 D [NO.6230110~

44 10350 0161 430{PW WASHER 2 ]14x30%x3.0 D [NO.6230110~

90 |F300 0104 001|FFvyh NUT 4 M4 D |~NO.6230015

91 |K814 0108 080|F#'JL+ BOLT 1 |M8x80 D |~NO.6230092

92 |A301 0108 001|Fvk NUT 1 |M8 D |~NO.6230092

93 |A301 0108 003 vk NUT 1 |M8 D |~NO.6230092

94 ]3664 6085 000|117 PIPE 1 D |~NO0.6230092

95 |6120 4556 000|t™ PIN 2 D |~NO.6230092

96 0520 0120 012|7UE™Y PIN SPLIT 2 _120x12 D |~NO.6230092

97 10350 0120 510|PW WASHER 2 |5x10x1.2 D |~NO.6230092
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